MITSUBISHI SEWING MACHINE PARTS CATALOG

Model-+-+-----CB-610 (olcﬂ
CA- A0 ( new)

INDEX

1LE 4k B (R(T = L) AFITY ereer e semmmnnr s rerar s ae s e e ettt e neesban s e e s n e n s
2F M B(ARy b)Y, Bod s i i e e et s b et e a e
38t O B M Nocdle foed MECRANISM  rorerreersrrarerertmtatarnarinanrasactanerssrnsons
46K W) 8 B (R Pulley Shalt MeChaniSm -« eoreeoimmer ittt
Y VR Y 7 . T A PP LoOper Shalt MECRANISM =+« ererrevsssrermmtniiriiti s
6.5 V) ® B (Foee Foed Shaft MOCIENISM «ereretrrrreraontmoiitmaimrainitornrecissiinnrirmaananns
7. BRI F1al DULION CIAMP MECRAMISM-+s+eveseeerurerineriis e eitanineaanens e
8% 1 M MR e F e MECRANISI <+ rxemereasasrtomsmenmmennimmrrrnsreeeesesasenaaesannnees
SRR IEMR M Thread COnTol MECHAMISIT «secerrenrrrenrireiarririnnarrisiaearrassremanan
10,25y FREME - o-rerememmmnmrnnnnnniiennn, CIULCh ShAfl MECRAMISTE -rwrrrererressrrmmrmrernrnretnirareeeniienseerassns
MNRFD TR RHIBER-eomrimmranns Snap 1astencr CIAMP MCCHANISM = xrrrrarareririiiminimi e
120085 AR/ Shank bulton holder @SSy ««trcrveerrrmrmmici e

A MITSUBISHI ELECTRIC CORPORATION

197711 ————



® O 0

L10-1
CB-610% Z#BR(7Z—4-1) ARM
901 802 903
r— S T : | f__l__|
'I\ 2\‘ 3 4
OO
\.\\\_ \\\.\

5 6 7 8 9 10 11 121314 15 16 17 18 19 20 21 22 23

‘

é) (= ¥)
(=)

)

.......




0 oY O gv e

(CB-610#> £HBR(7—L4-1) ARM s W/ & Amt. rec
|

Fig. | ¥—EXM&I—F | RHM 31— F Pl

No. Part No. Code No. 8 & & Hams ofPart

1 |ML 10A0 181 | W449542 % #n 7 (E) | Arm thread guide (upper) 1 DU

2 [M9 1110 002 |W500294  |¥#Z(kH~ L) 11/64(40)xB__ [Screw e g
901 | ML 10E0 625 |W462754 =y /% — (3) | Nipper set

3 | M9 0801 030 W502024 N3 h € 1/8(44)x18.5 Pin for spring (nipper) Fig.No.S0O1-8 4 -
‘4 | ML 10A0 889 | W502033 m " (%) B Thread guide (left)(nipper) ] 2 - B
5 | ML 10A1 889 | W502034 ] ® (f) Thread guide(right) (nipper) "

6 |ML 10A0 625 | W462755 = v N = Nipper .
| 7 |M9 0851 045 |WS500087 [+ b 1/8(44)x3 Pin nut par

"8 [ M9 1509 016 | W502025 Bff A F * v 15/64(28)x19.5 | Hinge screw

9 | ML 10A0 195 |W449644 ¥®:J70v25 | Block for thread nipper |1 ol
10 | ML 10A0 572 | W502028 2 ke Spring .
11 | M9 0916 015 |W502029  |B f ¥ * o 9/64(40)x26 | Hinge screw

12 | M9 0306 060 | W502018 | # 1 L / E > 3 4 X46 — | Releasing pin [ dEEE Fig.No.902=-%&

902 | ML 10E0 550 | Wa49646 AEBHE () @ | Thread nipper staff, complete B {73 i 7@ s
13 | ML 10A0 553 | W502016 *EFE (M) = Thread tension shaft (front) Fig.No.902-% &

14 |ML 10A0 555 |W449636 | B F m | Thread tension disc ) 5 [ it & 1

15 | MM 11A0 556 |[W477611 |# W F m ¥ = _| Washer for lifting tension spring__ | | | | | "

18 | ML '10A0 245 | W449902 M8/ x  (#) Tension spring (fornt) d

17 | M8 1603 046 | W502940 | F + v F 1/4(40)xX4.5 | Adjusting nut W i | S

903 [ ML 10E1 550 |WA4496847 | #Mm¥H (i) M | Thread tension staff, complete e | _ T

18 | M9 1603 046 | W502940 mF F v b 1/4(40)%x4.5 Adjusting nut Fig.N0.903=2 &
19 ML 10A1 245 |wA449903  IHW/v3 () B SipTsionspring (heck] | i T

20 | ML 10A0 655 | WA449636 * M F m ~ | Tension disc "

21 | MG _23C0 553 | W502017 *MFE (®) " | Thread tension shalt (back) { "

22 | ML 10A1 181 W502022 Fmi) l:"zfﬂf:ir’q) Thread retainer o

23 | M9 0216 060 |W500780 | X b »si—k > 24x23 | Tension relesse pin = s

24 | ML 10A0 180 wW449545 =y B % n Thread guide

25 | M9 1101 045 W500657 v - F 11/64(40)X3 Thread guide setting nut ] ] i

26— lwiioeis |7 = & |Aw =i iE:

35 | ML 10A0 339 W321129 T—Lhii—(1) Arm side cover (right)

36 | M3 0920 003 W500463 LR > < 9/64(40)%8.5 Arm side cover screw ;1 B -

37 | ML 10A0 841 |W321138 |[Ma@KWERR '| Graduated plate s ¥ i ]
38 |M9 1110 002 |[Ws00294 |} =2 £ 11/64(40)x8 Screw |
39 | ML 10A0 803 | W449548 o, 7 Side cover (right) _ ]

40 [ M9 0907 015 |W500057 |F if ¥ * © 9/64(40)X7 | Side cover screw 1l

41 |M9 0905 035 |W500707 |f#x V7 : 2% 9/64(40)X11 | Knob screw N

L10-2 CB-610




PO A SR LTSS, By o)
] t.'n%"}ll:( g‘

EHMFR(7—L4-2) ARM

CB-6 1O

..
....

|




&y

o®

o @

{CB-610#> i{*ﬂﬂ{*(?"l&'Z) ARM /& Amt. req
f #
Remarks
ig. —-Exf&HBI-F #Mo-F
':\Ig. 7 IgarIEBN:. “Cotde No. &8 & & Memne ot Pat
42 |M9 1505 022 [W502745 |5k A K JL + 15/64(28)xX120 |Bolt L g o i
43 | M9 0607 050 |W462759 B o 8 £ M6 _| Flat washer_ iy 1
44 | M9 1107 002 W500092 & * £ 11/64(40)X6.5 | Screw
45 | ML 10A0 708 [ W501921 AT _ Spring stopper NSNS |
46 |M9 2071 003 | W501920 A P # ¥ 5/16(18)x31  |Screw i
47 |ML 10A0 708 |W501921 JATEE: S Spring stopper
48 |M9 1107 002 [W500092 [P + 2 11/84(40)xX5.5 |Screw =
49 |M9 1202 033 |W501975 |2 F y/i—E ~ 3/16(28)x55 | Stop pin for button clamp, under arm B3 L
50 M9 1201 045 W501827 |+ v b 3/16(28)%3 Nut (arm)
51 [M3 0501 051 |WA462760  |# 13 = & 85 : Toothed washer 1=
52 |ML 10A2 181 |WwW449544 | » 4 (&H) | Thread guide (right) A
904 (ML 10E0 210 w462781 7Y Fira(48) Pretension, complete
53 |ML 10A0 603 [W461068 | & | Nipper holder - | | |Fig.No.SO4=3& 4
64 |ML 10A0 257 |W461069  |[% # = Nipper spring plate ol 2
55 |ML 10A1 572 [W461070 P I AN Spring ”
56 |M9 0803 016 |W461071  |EBxft AL F 3+ £ 1/8(44)X7 Bcrew. < _ . I W 14 "
57 |M9 0906 003 W501582 | ® * £ 9/64(40)%3.2 Screw - . ] [ | )
58 |[M9 1110 002 W500294 , = i “ 11/64{40)%8 Screw
59 [ML 10A3 181 |WA461072  |* 5  » Thresd_guide = 51 i
60 |ML 10A0 830 |W462762 m ® Face plate e Uil = 2
61 |ML 10A0 270 | WA462763 LA O Thread releasing button
62 | M9 0504 065 W462900 E B 4 £ RE o garSapurign. T .
63 | M9 0920 003 W500463 A ¥ * < 9/64(40)%x8.5 | Arm side cover screw ) L
64 |ML 10A1 339 |W326201 T—bhi—(%) Arm side cover (left)

L10-4

CB-610




Q

L10-5

CB-610#; F#B{E(~v F) BED

995
' I ]
75 76 77 78 79 80 81 82 83 8485 86 87 88 89 90 91 92 93 94 96 95
\

107 106 104 165 103

@ ® - oo




}
(CB-6 107>

FHMR(~xy b)) BED

O.

gee

/& Ami. req

o 4

Fig | #—ExBBa_F| RHa- F Hgmasss
No. Part No. Code No. 8 & & Neme of Pstt

75 | ML 10A0 454 | W449546 h s — Cover axle (upper) = ]

76 | ML 10A3 339 | W219690 | < Fh/i—(%) Bed cover (left) | T

77 | ML 10A0 788 | wW449562 W B Mi Auxiliary plate

78 [ M9 1201 010 [W501934 m =x ~ 3/16(28)x10 Needle plate set screw i
| 79 | ML 10A0 101 | W449561 it ﬁ Needle plate i

80 | ML 10AD 192 W501922 L ) Spring plate (bed cover)

81 | M9 1102 003 |W5H01923 |A ¥ =* << 1164(40)X3.5 | Spring plate screw =]

82 | M9 1106 O11 |[W502948 [# M * < 11/64(40)xB | Screw for needle guard me

83 [ML 10A0 154 [W449621 |X A & “Guide plate

84 | M9 0601 061 | B 509043 F—L~Ry b/ 2k 6¢X30X1/50 | Knock pin for arm bed il

85 | ML 10A1 740 |W502948 (7 = n +  _  |Felt 41 5

86 | M9 1113 002 | W500182 L £ 11/64(40)% 15 | Screw (felt)

87 | M9 0505 050 | W501965 B &5 — | Washer (fell) o i

88| | W501966 | k& ¥ Oil wick % £ 1)

89 | M9 0604 050 | W500645 & 2 Washer

90 | M9 1511 002 | W501992 ¥ * 2 15/64(28)%12.5 | Screw (clutch disc stopper) h Te

905 | ML 10E0 379 |W462785 | 25 » FHRIFRmE | Clutch, complete AL L =y
91 | ML 10A0 950 WA449612 Ml h Loy — Chain connection lever Fig.No.805-3 4
92 | M9 1512 002 |W501998 [F * < 1564(28)x12 Chain connection lever screw WL ”

93 [ M9 1501 033 |WS502000 | #* ¢ {# E > 15 64(28)x15.5 | Screwed pin (chain connection lever) | "

94 | M9 1501 045 | B 509260 + -y + 15/64(28)x3 Nut (for hinge screw) "

95 | ML 10A0 429 | W449611 |®% = " Bracket (for chain connection lever) “

96 | M9 1502 045 |W501883 |+ 2  F 1564(2B)x4 | Chain connetion lever nut i i "

97 | M9 1206 003 [B509179 |A ¥ = < 3/16(28)x10 Bracket screw B

98 | ML 10A2 572 W501999 P I Chain connection lever spring

99 | ML 10A2 339 | W219689 | ~v kH/i—(H) | Bedcoveriright T [ || ]]]

100| ML _10A0 192 | W501922 | > Spring plate (bed cover)

101 | M8 1102 003 WS501923 |[#L ¥ =* 2 11,64(d0)x3.5 | Spring plate screw |

102| ML 10A0 454 | W449546 ho N - W Cover axle = 1 E T

103| ML 10A1 708 | W502727 |/« 2 n ¥ Spring hanger I (7

104| M9 1501 045 | B 509260 7 Y b 15 64(28)% 3 Base set nut

105| M9 1506 001 | B 509087 |3+ “ ik  + & 15/64(28)%7 Base set screw | TN

106 | ML 10A0 740 |[W321131 |72 =z »n Feit (base) A ]

107 | M9 1506 001 B 509087 Bt ik X > 2 15'64(2B) %7 Base set screw - BERER

108| ML 10A0 770 | W110276 ~ - 2 Base

109 M9 1513 001 | B 509060 Bt ak 4 3 2 15 64(28)%11 | Base set screw 1

L10-6

CB-610




Il e —

L10-7

E#FMR(~Xv ) BED

CB-610

\
™~
-

116

115

114

113

111 110




<CB-6I0> EHFRFE(~Xy ) BED

@.

a9 ®

/& Amt. req
*
Remarks

Fi —EZBHBI-F | R#4a3-F
Ng. i ParlaBNo. C:de No. i & & Name of Part
110 | ML 10A0 425 | W449550 Fy o MAMEIM Button suppor rod FEEEN
111 |ML 10A0 789 |W219691 |45 M +m Button ssucer 1=
112 | M9 1506 001 B 509087 B+ oak x 2 15/64(28)%7 Base set screw
113 | M9 1202 016 | W501925 | B AP+ 2 3/16(28)%X8.5 | Looper cover screw
114 | ML 10A0 700 |W501924 |m i x| Looper cover spring il B
115 | ML 10A0 931 W321130 N=iS—Hhn— Looper cover
e  _|wWiioa5s < 5 ¥ [Bed =l
117|ML 10A0 782 [Wa49622 (3 & B & | Guard for Needle L
118 (M9 1205 003 W500198 A F L 3/16(28) %7 Stop plate screw

L10-8

CB-610




O O

L10-9

CB-6 | 0¥

163

162

151

150

149

148

147

146

145

144

143

142

[ T —

¢tHEi%% NEEDLE FEED MECHANISM

125 126 127 128 1289

140
&

131 132 133
|

139 137 138

134

135



(CB-6 107> st##E## NEEDLE FEED MECHANIQ /& Amt. reg e
] %

Fig. | ¥—E2B&a—-FK | A a- K Anmiarks
No. Part No. Code No. &8 o & Name of Pert

125 [ML 10A1 425 [W449558 |5 21 % T # Shaft for needle bar = | i

126 | M9 1601 050 | W501929 i - T Shaft for needle lever washer | Vi o .

127 | ML 10A0 833 W449557 FaAXEIWA TN Shaft for needle lever bushing

| 128 [ ML 10A0 674 W462874 it # & 2 Needle bar connecting lever

129 | M9 1501 022 | W501928 #£ A+ 15/64(2B)X10 | Bolt (needle bar lever) | LG R y

130 [ M9 1502 045 | W501883 |+ v+ 15/64(28)X4 Nut(top bail joint) [ ||

131 [ M9 5002 050 |[W501935 |[F¥ & & | Washer {top ball joint)

132 | ML 10EO 384 |W462765 |25>7my bE@(NA ‘Crank rod e
133 | M9 1105 016 | W501933 BT A F * £ 11/64(40)%X11 | Screw (top ball joint) | [ Fig.No.132-8 L4
134 | M9 1802 045 | B 508961 | + v b 9/32(28)x3.5 Top ball joint nut = AnEE

135 | ML 10A0 955 | W449559 A B . | Top ball joint connection rod ) i

136 | M9 1881 045 | W501932 Fv b (%Xx2) 9/32(28) x4 Nut for top ball joint connection rod | |

137 | ML 10E1 384 | W462766 (2520 FH(K)H Crank rod for driving needle bar L
138 | M9 1602 001 | B 500036 |#AF > ik # % ¥ 1/4(40)x4 Cam shaft bushing screw i 0 Fig.No.137-8 4
139 | M9 1603 005 W501238 W&k 2 > ¥ 1/4(40)%8B Worm gear screw "

140 [ M9 1106 016 | W501931 | B & F * & 11/64(40)x17 | Screw(crank rod) W00 P () 3 Vo T O (O

141 | MF 10E2 148 | W462729 |#H E  E 254x125 | Oil wick N (il

142 it Needle

143 M9 0801 002 [W501381 | ® 2 < 1/8(44)x3 Screw f or needle 2

144 | ML 10A0 664 | W449553 #1250 (F) | Needle bar bushing (lower) =

145 | M9 1103 001 W501117 MF >k £ 22 11/64(40)%3 Needle bar bushing screw

146 | ML 10A0 660 | W449551 it . Needle bar I e e

147 | ML 10A0 667 | W449555 |§tW ¥ %454 F | Needle bar clamp guide i

148 | ML _10A0 665 | W449554 it ® 5 =% Needle bar clamp

149 M9 1105 002 [W500450 | % = 2 11/64(40)x10 | Screw Fig.No.148=& L
150 | ML 10A0 582 | W449556 R > Take-up lever i 5 [ EY

151 | M9 1105 002 | W500450 T B 2 11/64(40)x10 | Screw ) il 5 | | Fig.No.150=2 4
152 | M9 1103 001 | W501117 B+ kX 32 11/64(40)%3 Needle bar bushing screw

153 [ ML 10A0 663 | W449552 | §tx 5L (k) Needle bar bushinglupper) | [ | | i 1

L10-10

CB-610




T 3

L10-11

CB-6 107

193

S EERIR PULLEY SHAFT MECHANISM

996 907

e A 1
» | I
160 161 162 164 165 163 167 166 168 169 170 171 172 173 174 175

/

192 181 190 189 188 187 186 185 184 183 182

A

- o

176 177 178

179

180 -

181




e bl . b e
(CB-6 10> EE)#hpi{t PULLEY SHAFT MECHANISM _",'/# Amt. req |
*

Fig. | ¥—ExBBZI—-F | WMo - F Remarks
No Part No. Code No. &8 it & Name of Part
160 | M9 1301 050 |W501946 | ¥ & & Thrust bearing washer e | A |
161 [ M9 4001 070 | W449570 | AFAFARTY T Thrust bearing (pulley shaft) ). |58
906 | ML 10E0 493 | W464456 Z by 7Hu(AE) Stop motion cam, complete
162 | M9 16501 045 | B 509260 + vt 15/64(28)x3 | Hinge screw nut " [ | [Fig-No.906=& 4
163 | ML 10A0 493 [W464453 |2t v 7 5 L | Stop motion cam(friction) | | [ | | | 1
164 | M9 2001 001 W502218 MF 1k A+ 5/16(24)X9 | Hinge screw(stop motion cam) "
165 | M9 2002 001 | W502219 ®% i 7 * © 6/16(24)x19 | Hinge screw(stop motion cam) o
166 | M9 4003 052 | W449571 % Br E & | Spring washer (friction dise) B " -
167 | M9 1501 045 | B 509260 - y b 15/64(28)%3 Hinge screw nut i
168 [ ML 10A0 590 W464455 (M fF W 7 2 Pawling steel disc (stop motion] "
169 | ML 10A0 494 |W464454 |2 + v 7 M | Latch in steel disc B i i "
170 | M9 1502 033 | W501945 3 241 €~ 15/64(28)X21__| Hinge screw (latch) "
171 | ML 10A0 BO4 | W449566 ”_® L ______ _| Steel friction disc for stop motion i
172 M9 1509 015 | W501942 | & 1§ ¥ % < 15/64(28)X28 | Hinge screw. (friction disc) ! ) 1 L
907 | ML 10E0 682 | W462767 NnX E R () Pulley set
173 | ML 10A0 741 W501941 |7z 0 b B ¥ Retaining washer (felt) 33 E5 | | | |Fig.No.807=& 4
174 | ML 10A2 740 |W501940 |7 = I b ___| Felt (pulley) L} #
175| M9 0102 070 | W462768 Z—FARPY LY Needle bearing (pulley) "
176 | ML 10A0 682 |W321136 |[»n X 3 ® Pulley s "
177 | M9 1202 001 | W500151 MF ok 4 * 2 3/16(28)X6 Screw (pulley) e — g "
178 | M9 1802 001 | W501939 @ 7 % % ¥ 9/32(28)x4 Pulley oil plug screw "
179| M9 0102 070 | W462768 Z—FART Y7 ~ | Needle bearing (pulley) - ] Z
180 | ML 10A0 533 | W501937 - EY. N | Pulley insert "
181 | M9 8005 070 | W501936 i i25/16 | Ball
182 | M9 8004 070 | W462770 ] 7 7/32 Steel ball bearing
183 | ML 10A3 572 |W501838 |V L % % /< 2 x ~ | Steel ball insert spring
184 | ML 10A0 393 | W449564 T PR )) | Pulley shaft bushing(right) i
185 | M9 1506 001 | B 509087  [&i+ &4k 4 * & 16/64(28)%X7 Cam shaft bushing screw
186 | ML 10A0 390 [W321135 |® ® # E Pulley shaft in base Y
187 | ML_10A0 642 | W449573 X D W NGhs SR [V
188 | M9 1601 020 | W462662 | AMRI S+ 2 1/4(40)X6 Set screw i
189 | ML 10A0 760 | W457592 25 7MRCW Eccentric for clamp ] R L O i
190 | M9 1001 020 | W462662 AMA L 4+ ¥ 1 4(40)%6 Set screw A |
191| M9 1513 001 | B 509060 MMk A %2 1564(28)X11 | Screw
192 | ML 10A1 393 | W449565 Ty s s n(E) Pulley shaft bushing (left) ] 1.1
193 | ML _10A0 722 | W449629 T # * ~ | Gear 1T El

L10-12 CB-610




Ry e

L10-13

CB-6 |10%; BEFEh#hRA{k PULLEY SHAFT MECHANISM

199

198

197

196

195

194




(CB-6 107> ERE/#kRI{: PULLEY SHAFT MECHA@SM

m..

'_tllﬁ' Amt. req
i #*
Remarks

Fig | #—Eax@&a—-FK| RM o - F
No. Part No. Code Mo. 8 & & Neme of Part -
184 | M9 1104 033 | W502008 |+ © {f £ > 11/64(40)xB.2 |Hinge screw - 3 Ll Y A
195 | ML 10A0 573 |W449575 B ® v 7 = Stitch adjusting knob ~ 1~ ro
196 [ M9 1651 001 W500996 B “uk A 2 2 1/4(24)%4.8 Screw )
197 M9 1516 001 | W500006 BT ik A * 2 15/64(28)X15 Screw i
198 | ML 10A1 454 |W502782 |& > <0 Pin 2 i '
199 | ML 10A1 722 | W449630 |1 & =® Gear

[ | W . o il i

L10-14

CB-610

PPN



Ty ®

L10-15

CB-610# Nn—/ —§R%k LOOPER SHAFT MECHANISM

207 208 209 210 21 212

205

230" /
229 228 227 226 225 224 223 222 221 220 219 218 217

“.Q.Q_.H - _;..., vy btlo L e kgt A, AR ki Soeciindi——

216

213

215 214



B h—r% & O
{CB-610 N——EhR8{EF LOOPER SHAFT MEC —RANISM /& Amt req 4
| E 4
Remarks
Fig. | ¥—Exm&a—-F a-F
thl. 7 PafleBNo F *C?de No. L 5 & Name of Part
205 | ML 10A0 781 W449620 |+ HFLHEEIES Finger bar positioning loop holder
206 |ML 10A0 196 |W321148 |[% % ® & Finger bar positioning loop
207 | ML 10A0 411 | W502004 I o o Loop positioning finger lever roli
208 | ML 10A1 950 | W462782 2F¥LL N~ Positioning lever
1209 | M9 1214 015 |W502006  |& 7 ¥ # ¥ 3/1 : 28)x8.3 | Finger screw i [
210 | ML 10A0 945 |WA449613 L—ri— x:m( ~ " |Loop shaft bushing(front) ST 0
211 [M9 1506 001 | B 509087 R T /salzayxv Screw (loop shaft bushing)
212 | ML 10A0 688 | WA449616 | /¢ 1 7 ' o ‘Looper shalt tube 48 —TG
213 | ML _10A1 945 [WA470233 | n—ri—WASA (B) Looper shaft bushing (back) = i O
214 M9 1506 001 | B 509087 BT ik A3 U 16/64(28)%X7 Cam shaft bushing screw
216 | M9 1301 050 |W501946 | & & Thrust bushing washer TR g i i)
216 | M9 4001 070 | w449570 ASAERTYLY ~ | Thrust bearing (pulley shaft) W »
217 | ML 10A0 643 | W470232 > T @ % Gear
218 | M9 1601 020 | W462662 AARIFEAF 2 1/4{40)%X6 Set screw ]
219 [ ML 10A0 352 | W502001HO1 | # 5 - Looper shaft collar T I e
220 | M9 1601 020 | W462662 | AARIL 4+ 1/4(40)X6 Set screw
221 | ML 10A0 942 |W321146 | n — st — % | Looper shait 0 O
222 | ML _10A0 197 W321147 v A L(BR) Positioning cam
223| M9 1502 001 [ B 6509349  [8R7 “ ik # # ¥ 15/64(28)X3.5 | Screw ¢ 3 0 O R T
224 | ML 10A0 482 | W449617 X Cam sieave & i i
225| M9 1503 001 | B 508971 B+ o ak 4 3 2 15/64(28)X4.5 | Screw
226 | ML 10A1 197 W449618 #TtHL(ES) | Positioning loop cam (left & right) s
227 | M9 1103 001 | WB01117 | #F >k X > 2 11/64(40)X3 | Screw =
228 | ML 10A1 352 | W502002 A — | Looper collar 11T 1T T T
229[M9 0908 003 |[W502003  |A ¥ #* < 9/64(40)X5 | Screw S I S
230| ML 10A0 110 | W462835 | H - /& — | Looper™ e
ol : .. .. . e e S . 1 -
— _ |
|
L10-16 CB-610

. —




@ " ® o

L10-17
CB-610#; :x')#R8{%¥ FEED SHAFT MECHANISM

208
1

| L
235 236 237 238 239240 241 242 243 244 245 247 246 248 250 249 2561 252 253 254 256 2:55




W 1 > Q » o=
(CB-6105 #Y#il{% FEED SHAFT MECHANISM BT T
] n *
Fig | 4—EABMRBa—F| RM - K Remarks
Ng. Part No. Code No. &8 & & Name of Part
235 | M9 1203 016 |W501956 | A 1§ L F * & 3/16(28)x14 | Hinge screw N ] kol -
236 | M9 1201 022 | W502011 A n _r '3/16(32)x9.5  [Bolt
237 | M9 0504 050 |W462719 T OE 2 Flat washer
238 | ML 10A2 708 | W449628 me »n ~ & Adjustable lever Y
239 | M9 0851 045 W500087 ¥ s b 1/B(44)X3 Dlsengage trip lever nut o
240 | M9 0807 002 W500298 F I 2 1/8{(44)X10 : Disengage trip lever screw
| 241 | ML 10A2 950 wW449627 FINYL oML~ | Disergage trip lever s
908 | ML 10E0 774 | W333504 HRER»L(8) | Stop motion cam and gear assembly s -
242 | M9 1103 033 W470974 * ¥ 1t £~ "11/64{40)x7.7 | Adjustable shoe or lobe pin Fig.No.S0B= & 4.
243 | M9 1107 016 | W470973 _ﬂ _‘!j R 3 U 11/64(40)%x19 Stop motion cam hinge pin EE . S n
244 [ ML 10A4 572 | W470971 VW % e Stop motion cam spring | 9 i "
245 | ML 10A1 573 | Wa470972 7 : Stop motion cam thumb screw 7
246 | ML 10A0 774 | W470969 HBEMH L | Stop motion cam "
247 [ M9 5001 020 |W470976 |AARMFEAFS | Screw N i 7
248 | ML 10A0 775 | W470975 it ZTRAR Adjustable shoe N "
249 [ML 10A1 280 [W220671 | @ % 1 » & | Left arm Ta W e G Y R
250 | M9 1602 020 |W462683 | AMA{Ii 4+ 1/4(40)X10 Right cam set screw
251 [ ML 10A0 912 W449580 CEE ) Grooved collar screw
252 | M9 1601 020 |WA462662 | AMAIILA 22 1/4(40)X6 Grooved collar screw =
253 | ML 10A0 235 |W449615 % =+ — & | Worm gear =
254 | M 1601 020 | W462662 AAR{TES TS 1/4(40)%B Worm gear set screw
255 | ML 10A0 236 |W449579 | o s —4 &4 | Worm gear (arm shaft) i
256 | M9 1651 001 | W500996 HF Lk X3P 1/4(24)X4.8 Worm gear set screw
257 | ML 10A0 287 | w467249 HWA 5 IL(H) ~ | Cam shaft bushlng (right)
258 | M9 1506 001 | B 509087 Bt - ak # 3 2 16/64(28)%7 Screw (cam shaft hushing right) o,
259 | ML 10A0 280 | W220670 EHY N L e | Right cam s 1L
260 | M9 1602 020 | W462663 AMA{IE A 22 1/4(40)X10 | Right cem set screw  r=snd I
261 | ML 10A0 284 | W467248 % N ™ Feed cam shaft = v
262 | M9 0408 060 |[WS501926 | ¥ > 45¢4%x13 | Pin, 1 -
263 | M9 1513 001 B 509060 Bt ik X 22 15/64(28)%X11 Screw (lever shaft)
264 | ML 10A0 286 |W467250 | XU#J 5 L(%) - Feed cam shaft bushing (left)
Dk, L - e

L10-18

CB-610

¥, EESEEeeTw T




° ¢ hRERL ® = O

L10-19

CB-610, FRI A E FLAT BUTTON CLAMP MECHANISM

910

909

I
291
287 289 288 290/ 292 293 2894 295 296

-286

285

284—

283

282

281
280
279
278
277

276
275

274

273
272
27

—-270




= = ® P o® e

(CB-GIOﬁ{,@*??HE&%E FLAT BUTTON CLA MECHANISM | /& Amt req | o
fit E
Fi H#-EAWRI-F | AMa3-F Remarks
N'g Part No. Code No. &8 & & Name of Part
809 | ML 10E0 790 | W324541 PSR RR () Flat button clamp, complete -~
| 910 |ML 10A0 790 |WA462773  [# % >~ #& (M) Button clamp, set ' | | |Fig.No.909=% 4
(270 [M9 1001 047 |W502425  [# % + v + 5/32(40) Special nut "
271 |ML 10A0 792 |WA463538 R L Button clamp slide B U "
272 |ML 10A1 700 |[WA453543  [/% % |euttonciempspring [ [ | | | u
273 |M9 1253 016 [W502426  |@ 1t A ¥ * ~ 3/16(32)x10.3  |Screw "
274 |M9 1001 033 | W502427 X A £ - 5/32(400x5 | Guide pin /5, "
275 |ML 10A2 790 [W453539 |4 % > & = () | Button holder (right) Ji 0 "
276 | ML 10A0 791 |WA453541 # 5 o B I (B)ER ~ | Button holder (right, upper plate) U
277 |ML 10A1 790 WA453540 oy L B3 (%k) Button holder (left) | il i
278 [ML 10A1 791 |W453542 [ % » @ : (%)k#% | Button holder (left, upper plate) Bl "
279 | M9 0204 061 | W502429 / v % €  2.3¢%x5.3%1/60 |Pin "
280 [M9 1001 003 | W502428 A ¥ * ¥ 5/32(40)%3.5 | Screw i B 7
281 | ML 10A0 353 |WA453537 MmMmexMm | Button clamp lever jaw holder | 1 R U T "
282 | M9 1002 016 | W602424 Bt AT 2 2 5/32(40)X15 Screw "
| 283 | ML 10A0 354 |WA458119 R N A | Stop lever on button clamp | (U A () [
284 | M9 0403 050 | W462718 g FM}_ [ washer o8 N <P "
285 (M9 1001 035 | W502431 Y ¥ i 2 ¥ 5/32(40)%7.9 Thumb screw . "
286 | M9 1001 016 |W502430  |Bff A F * ¥ 5/32(40)%6.2 | Screw - i ¢
287 [ML 10A1 781 |W322706 |[#% > R & _ | Button clamp holder ] 0 ¢ /"
288 | M9 0503 050 | W502423 £ & Washer "
289 [M9 1202 022 |W502422  |# & F 3/16(32)%13.6 | Bolt i
290 |ML 10A0 394 |[W453536 |25-7EROy F* | Cam rod for lifting clamp i
291 | M9 1401 001 | W502421 My ak A2 7/32(32)X6.4  [Screw ) ”
292 [ML 10A5 572 [W501977 |7 L % ¥ /X # Presser bar spring 1 e
293 |ML 10A0 2642 |W501976 [## = #& ~ |Presser bar ol 3
294 |M9 1603 046 | W502940 Y 7 £+ v t 1/4{40)X4.5 Presser bar nut
295 | M9 0503 065 | Wa62774 E 8 ik £ W3 Holder snap ring 0
298 | M9 0408 063 |W449592 |RIFA XI5 > 4.76¢ X70 Holder pin T [ ]
. s - e R
L10-20 CB-610




O

L10-21

1= Y FEED MECHANISM

CB-6107

301
300

\302 303

@
-—
m

L W)

319

321 320

=5

305 306 307 308 309 310 311 312

326 324 323 322

304

327 326

(OANBRRA)

331 330 -

332

Te] 4 3]
™ ™ ™
™ ™! ™




L

- v O = *=
(CB-6104 ) %\## FEED MECHANISM W78 Ami ey @
Remarks
Fig. | #—Ex8&a-F Ha-—- K
Nog. Part No. lh‘(.‘.c::le No. & & & Name of Pert
300 (M9 1501 031 W501956 | AAXHE > ﬁ_l‘kl-zlgﬂzal Shoulder pin (link connection)
301 |M9 1203 016 | W501956 it A * 2 3/16(28)X14 | Screw
302 | ML 10A1 954 W449587 & B® YL 72 Connection link (button clamp slide plate)
303 | M9 0505 065 |W461793 E M ik / W5 Connection link B
304 | ML 10A0 954 | W449582 AL Connection link (leven [ | | | (| | ||
305 [ M9 1203 016 | W501966 Bt AP+ 2 3/16(28)% 14 Connection link screw
306 | ML 10A4 950 [W462786 |2 # L /¥ — Connection lever
307 | ML 10A3 950 | WA449586 B R L N - i | Handle and indication spring Bl
308 [M9 1107 002 | W500092 i 3 2 11/64(40)%5.5 Screw (handle and indication)
309 | M9 2401 031 |[W501951 2O0WMEER AL P> 3/8(28)x14 | Screw (lever)
310 |ML 10A1 411 |[W501952 |3 @ " "1 Rolliever) -
311 | MF_10E2 148 | W462886 i £ 254 X171 0il wick
312(M9 0706 063 |[W501950 |[* # £ > 7.944x22 | Shoulder pin S A
313 | ML 10A0 325 | wWa49584 A LE] | Block EEE
314 | M9 1516 001 | W500006 )k A2 165/64(28)X16 | Screw
315 | ML 10A6 950 | W449583 MK L~ | Lever with curred section {for button clamp) i
316 | MF 10E2 148 | W462886 i E_ ® 254X%X11 | Ol wick EXHR
317 | M9 0706 063 | W5Q1950 X 15 E > 7.944%22 Shoulder pin (linc connection)
318 (M9 1516 001 |W500008 _ [HA+ > ik £ * £ 15/64(28)X15 | Screw |
319 | ML 10A5 950 |W449581 | & &% L/S— | Lever for moving button clamp
320 | M9 2401 031 | W501951 JOKRASRAL b 3/8(28)%x 14 Screw (laver)
321 | ML 10A1 411 | W501952 3 o Roll (lever) =
322 | M9 1201 016 | W501953 Bt AT > ¥ 3/16(28)%9.5 Screw (connection link {lever) 4
323 | ML _10A0 954 W449582 2 #Y 20 Screw (connection link)
324 | M9 1201 016 | W501953 Bt AP > 2 3/16(28)%9.5 Gradnated plate screw jpadi
325 | M9 0801 010 | W501962 m * 2 1/8(44)%10 Gradnated plate screw i
326 | ML_10A2 781 | W501961 I W Gradnated plate bracket
327 [ML 10A1 841 |W449501 ELRME BK Gradnated plate 5
328 |M9 1650 031 |W501960 XA W 4 + © 1/4(24)X17.6 Screw (clamping indicator) )
329 |ML 10A0 436 [Wa440589 | ™ #® | Fricfion plate
330 [ML 10A0 281 |W321137 |# v & Feed bar |
331 |ML 10A0 435 |W449590 | x & Indicator o IR By I L
332 | M9 1601 047 W501959 X A+ v b 1/4(24)%13 Nut (clamping indicator)
333 |[ML 10A0 272 |W449588 | = ] W Feed plate
334 | M9 0504 050 |W462719 (¥ @& & Flat washer
335 | M9 1203 003 |W501957 |# F 2 o 3/16(28)X6  Screw o 2
L10-22 CB-610




O O

L10-23

CB-610# X i#{Fi%#§ THREAD CONTROL MECHANISM

340 3 342 343 344 345 346 352 348350 351 347 349 353 354 355

372
9"{371
370

369
368
367

366
365

364
363
362
361
360

359

358 357 356

o o




) O % @ ge e
(CB-610#2> ##%{F##% THREAD CONTROL MECHANISM SR8 At req =
] ¥
Fig. | ¥—E2mM&a—-F | WM — F Remarks
No. Part No. Cian fiu: 8 & 4 Name of Part
340 | M9 1501 002 |W602945 |¥ =+  — 15/64(28)x8.5 | Cam rod screw T i 3 (5
341 | ML 10A1 590 |[WwW321144 25 7ER73 | Button clamp lifting lever o - " iy
342 | ML 10A7 950 W462778 B YL S~ Thread take off lever
343 M9 1509 016 | W502025 Bl LT * ~ 15/64(28)X19.5 | Screw o — EUR
344 | M9 1205 003 |W500198 |A F = < 3/16(28)x7 Screw = e
345 | ML 10A0 477 | W449601 by N — R Stop plate
346 | M9 1507 002 |WA461740 | F  * ¥ 15/64(28)X18 | Block screw N
3471  |wae2776 |¥ ® & [ Washer
348 | M9 1255 030 W602015 FHREREARLE S 3/16(32)%20 Guide pin for nipper bar
349 |[ML 10A0 513 |WA449634 | * MM EAM Block for nipper bar ; T
350 | ML 10A3 708 w501981 FATI- S B o Supporter(for sprmg. stop plate)
351 | ML 10A6 572 | W501982 VAR ERAE Spring (stop plate)
352 | M9 1203 016 | W501955 Bff AL ¥ * o 3/16(28)X14 | Screw B = W | . aEEER
353 | M9 1510 016 | W502013 | Bt A ® * £ 15/64(28)%X15.6 | Screw LS e |6 i e 1O 15
354 | ML 10A0 512 W462777 ¥ B F Hh L Lever for moving nipper bar
355 | ML 10A0 911 wW321143 g v » 2 Block (for thread take off lever)
356 | M9 1201 016 |WS501953 | B L ¥ # 2 3/18(28)X9.6 | Screw(stop motion) 3 y
357 | ML 10A0 910 W449603 . v 7 Link for vertical link
358| M9 1257 015 |W501980 | & ff ¥ # o 3/16(32)x5 | Screw (link vertical) o N TA°T
359 | M9 1104 045 W500079 T v F 11 64(40)%3 Nut :
360 | ML 10A7 572 W502023 P A Spring for block Ly
361 M9 1101 030 |W502032 | /< » # E > 11/64{40)X18 | Pin for spring 3 1T L1
362 | ML 10A8 950 |\ W_449639 | ks n—- | Lever {for relensmg tension disc) | )
363 | M9 1251 003 W500815 A > ¥ 3/16(32)x10 ‘Block screw
364 | ML 10A0 611 |W321143 | % W fF # | Bar for_operating nipper, thread pull_off B
365 | ML 10A0 751 |W449638 | #BML/S—M 7025 | Block({for thread take off levery | | [ | | | | o
366| M9 1251 003 |W500815 |2 ¥ = < 3/16(32)X10 | Block screw .
367 | ML 10A8 6§72 | W502027 | 7 1L % % /X % — | Spring for nipper bar _ N
368 | ML 10A1 751 | W462779 | =yi=BTavs __| Block for nipper ] g
369 | M9 1251 003 W500815 A P * 2 3/16(32)X10_ Block screw
911 | ML 10E0 721 W462783 | 25 73 L% (¥) Button clamp lifting rod, complete 0[] P
370| M9 0503 065 |W462774 | E % i * # 3 i Stop ring N Fig.No.911=& 4
371 | ML 10A2 411 W501983 =) o Roll (rod) - ”
‘372 | ML 10A0 721 Wa49602 |23 75l LK Button clamp lifting rod ey "

L10-24

CB-610

e



L10-25
CB-610#; 2% v F#hi{k CLUTCH SHAFT MECHANISM

P

408 407 406 405 404403402 401 400 399 398 397 396 394




(CB-610#2> 25 v F#iMfk CLUTCH SHAFT MEUHANISM [ M/ & Amt req -
i | *

Fig | 4—ExM@a—F| AH 3 - K Hemarks
Nlcg).l P:rl No. Code No. &8 & 8 Name of Part
380 |M9 1203 016 | W501955 B {1 ¥ %  3/16(28)x14 [ Screw | -
381 | ML 10A3 411 | W501996 ) o 1Roll(stop motion lever) =
382 | ML 10A9 950 W449610 2by TE—L 3 Lsi— Stop motion lnppmg lever
383 [ M9 2002 022 |W501995 #: L F 6/16(24)x22 | Bolt ol
912 | ML 10E0 380 |WA457586 |25vF%& (M) o Stop motion clutch, complete s e
384 | ML 10A0 956 | W449607 L ., P Rod Fig.No912-8 4
385 | ML 10A0 753 | W449608 79 rFrey=  — _—Punger - ”
386 | ML 10A2 700 |W501990 m N B | Spring washer "
| 387 [ ML 10A0 380 |W321145 |2 5 v ¥ & ) | Clutch stand for stop motion /
388 | ML 10A0 417 | W501991 ENEL) | Rubber ring B | "
389 o |W462780 ¥ & &  __  _ _[Fet wesher £
390 | M9 1802 045 | B 508961 ¥ v b 9/32(28)x3.5 Nut " i
391 | M9 2001 022 |W501986 |+ A& t 5/16(24)%22 Bolt N 3 "
392 |ML_10A0 381 |[W449606 (2 5 v F & _| Clutch piate X R
393 M9 1601 022 [ws501987 A vk 1/4(24)X15 Bolt
394 | M9 1601 034 w501988 |M8 ® 3 < 1/4(24)x14.6 | Clutch plate adjusting screw A% (ER:
395 |M9 1601 045 |W501989 |+ 5t 1/4(24)x35  [Nut k¥ &l
396 | M9 0306 063 | W501993 N3 h 7 €~ 3.26%20 Spring pin__
397 |ML_10A9 572 [W449609 |V L # % 3 Stop motion lever restoring spring ] | |
398 |ML 10A0 913 |W449604 |81 -2 frmm Vertical link lever N
399 | M9 1506 002 | W502152 gz £ 15/64(28)%14 | Screw
400 | ML 10A3 454 | W449605 7009 % W _ 3 Stop motion trip lever shaft ) -
401 |M9 1513 001 |B 508060  |MF L it X + & 15/64(28)X11 | Screw(lever shaft) X
402 | ML 10A2 454 W449600 L 2 — W Lever shaft{stop motion)
403 |ML 10A2 352 | WA461792 7 5 - "| Collar (lever shaft) il
404 | M9 1502 001 |B 509343 [MF+ L ik 4 + U 15/64(28)X3.5 | Collar screw
405 | ML 10EO 950 |W462781 |75 75 L /i — . Collar o
406 |ML 10A2 352 |WA461792 | » 5 - Collar (lever shaft)
407 | M9 1502 001 | B 509349 i)k X3P 16/64(28)X3.56 | Coller screw -y
408 | M9 1513 001 | B 509060 M+ k4 * 2 15/64(28)X11 | Screw(lever shaft)

—_ _ - — — v =

_ _ S L al
L10-26 CB-610




L10-27

SHANK BUTTON HOLDER
SNAP FASTENER CLAMP

Sy oRY U BAER
A>Ty TRy PRAER

CB-6 107




© .
i SHANK BUTTUN HOLDER

e

M/ Amt. teg |

<CB-6IO VEPE L B2 T
ATy 7’*‘9‘/&&%@ SNAP FASTENER CLAMP %
Remarks
Fig. —-EamSa-FK | WMa-— K
I'Jog. = P:nmNo.:' Cod: No. L & & Name of Part
(914 | ML 10E1 790 |W324591 [S+>o# S B I®M(M) | Shank button holder, complete i (O
916 | ML 10E2 790 |W324596 Aty A RARE(ME) ____[_Sgapﬁf_n_ten_er__cllmp. complete a4
[
_____ —— B R s L 1 N P 2
—_— — = PO
] iy e —
L10-28 CB-610
= b B0 ot S

= ———=




v

RREMRTD

"\EEH&






